BEFORE THE HON'BLE NATIONAL GREEN TRIBUNAL
PRINCIPAL BENCH, NEW DELHI
ORIGINAL APPLICATION NO.229 OF 2022

IN THE MATTER OF:

News item published in Dainik Bhaskar dated 10.01.2022 titled
“Groundwater of Sanwer Road Industrial Area polluted by
dangerous chemicals coming out of factories”

....... Applicant
-Versus-
State of Madhya Pradesh @ ... Respondent
INDEX
Sr. | Description Pg
No. No.

1. FACTUAL AND ATR DATED 24.05.2022 BY JOINT | 1-5
COMMITTEE OF MPPCB, DISTRICT MAGISTRATE, INDORE
COMMISSIONER INDORE MUNICIPAL CORPORATION
(IMC), INDORE, MEMBER SECRETARY CGWA, NEW DELHI
IN COMPLIANCE OF ORDER DATED 29.03.2022 PASSED
BY THE HON'BLE NATIONAL GREEN TRIBUNAL,
PRINCIPAL BENCH, NEW DELHI.

2. ANNEXURE-1: A COPY OF GOOGLE LOCATION MAP OF | 6
[...]
4 |Odour O.less O.less O.less O.less O.less O.less
5 |pH pH Unit 7.48 715 7.59 7.62 7.51 7.52
6 [Sp. Conductivity pmho/cm 2086 3271 1278.3 1763.7 2254 2642
7 |T. Solids mg/L 1232 1878 893 1065 1364 1740
8. |D. Solids mg/L 1222 1865 885 1059 1355 1722
9 |S. Solids mg/L 10 13 8 6 9 18
10 |Chloride mg/L 184.94 249.92 169.55 279.4 324.35 319.9
11 |Ammonical Nitrogen mg/L 0.042 0.044 0.024 0.019 0.017 0.044
12 |Nitrite mg/L 0.041 0.02 0.021 0.018 0.028 0.058
13 |Nitrate mg/L 6.73 6.094 4.5 3.45 438 5.33
14 |Sulphate mg/L 80 70 60 65.75 93.96 68.67
15 |Phosphate mg/L 0.228 0.029 0.026 0.036 0.03 0.038
16 |BOD mg/L 3 3.6 1.0 0.8 1.1 3.8
17 |COD mg/L 30 70 18 7 15 80
18 |Total Alkanity mg/L 272 368 372 380 352 400
19 |Total Hardness mg/L 580 972 440 392 452 1004
20 [Calcium Hardness mg/L 460 668 280 320 332 656
21 [Mangnecium Hardness |mg/L 120 304 160 72 120 348
22 |[Na mg/L 105 106 122 106 107.1 115
23 K mg/L 1.87 1.9 1.11 1.34 1.93 G0 A

W ey,

- _ar=~\Atat A



3>CI<> PRADESH POLLUTION CONTROL BOARD, INDORE

Tubewell in the

premises of Girnar

Packaging, Sec-E,

Tubewell of Bharat
Todarmal Bhawani
Nagar, Sec-E,

Tubewell in the
premises of Navkar
Fire Chemical, Sec-

Tubewell in the
premises of
Namkeen cluster,

Tubewell in the
premises of
Modern

Tubewell in the
premises of Dyna
equipments Pvt.

3o, | Chsrseteriste Unit mm:éo_n Road, I/A, Sanwer Road, I/A, | E, Plot no. 7, Sanwer Sec-B, Sanwer Laboratory, Sec-D- Ltd., Sec-D,
ndeire Indore Road, I/A, Indore Road, I/A, Indore | 2, Sanwer Road, | Sanwer Road, I/A,
I/A, Indore Indore

7 8 9 10 11 12
1 [Date of Sampling 04.05.2022 04.05.2022 04.05.2022 04.05.2022 04.05.2022 04.05.2022
2 |Colour 1 1 1 1 1 ]
3 |Appearance Clear Clear Clear Clear Clear Clear
4 |Odour O.less O.less O.less O.less O.less O.less
5 |pH pH Unit 7.85 7.63 1.72 7.52 7.66 7.6
6 |Sp. Conductivity umho/cm 2020 2323.00 1620 3038 2934 1962.4
7 |T. Solids mg/L 1233 1101 1079 1902 1872 1283
8 |D. Solids mg/L 1222 1093 1072 1892 1860 1277
9 IS. Solids mg/L 11 8.0 7.0 10 12 6
10 |Chloride mg/L 453.85 603.81 283.91 415.87 483.84 335.89
11 {Ammonical Nitrogen mg/L 0.037 0.03 0.016 0.028 0.026 0.017
12 |Nitrite mg/L 0.052 0.087 0.116 0.132 0.044 0.047
13 |Nitrate mg/L 6.94 6.24 6.13 6.45 6.4 7.42
14 [Sulphate mg/L 104.37 63.95 71.63 28.59 22.44 35.89
15 |Phosphate mg/L 0.773 0.842 0.858 0.842 0.829 0.863
16 |BOD mg/L 1.1 0.8 2.2 6.4 1.4 0.8
17 |COD mg/L 38 14 50 116 17 10
18 |[Total Alkanity mg/L 264 396 260 420 300 384
19 |Total Hardness mg/L 500 480 428 640 552 592
20 |Calcium Hardness mg/L 320 320 320 368 344 352
21 [Mangnecium Hardness [mg/L 180 160 108 272 208 240
22 |Na mg/L 107.1 103.65 45.8 208.15 262 145.7
23 (K mg/L 1.5] 3.34 0.96 1.29 1.66 1.08

qyu KN Kstgen bzt




| MADHYA PRADESH POLLUTION CONTROL BOARD, INDORE
22}

Tubewell in the Tubewell in the Tubewell in the Tubewell in the Tubewell in the Tubewell in the
premises of premises of premises of premises of Varun | premises of Vidya premises of
Panchsheel Organics | continental reectory, Hindustan Foods, Plot No. 316, | paper Sec-F, Sanwer Dhananjaya
SNe. [ Characteristic Unit Ltd., Sec-C, Sanwer | Sanwer Road, I/A, | Equipment, Sanwer 17, 18, Sec-F, Road, I/A, Indore | confectionaries Pvt.
Road, I/A, Indore Indore Road, I/A, Indore Sanwer Road, I/A, Ltd., Sec-F, Sanwer
Indore Road, I/A. Indore
13 14 15 16 17 18
1 |Date of Sampling 05.05.2022 05.05.2022 05.05.2022 05.05.2022 05.05.2022 05.05.2022
2 |Colour 1 1 1 1 1 1
3 |Appearance Clear Clear Clear Clear Clear Clear
4 |Odour O.less O.less O.less O.less O.less O.less
5 |pH pH Unit 7.38 7.54 7.82 745 7.56 7.36
6 |Sp. Conductivity pmho/cm 2471 2185 2063 2605 2100 2027
7 |T. Solids mg/L 1620 1214 1327 1480 1339 1027
8 |D. Solids mg/L 1610 1205 1320 1468 1324 1017
9 |S. Solids mg/L 10 9 7 12 15 10
10 |Chloride mg/L 344.89 219.93 22993 279.9] 349.8 344.89
11 |Ammonical Nitrogen mg/L 0.019 0.012 0.018 0.026 0.02 0.023
12 [Nitrite mg/L 0.03 0.039 0.026 0.04 0.038 0.029
13 [Nitrate mg/L 6.482 6.731 4.474 6.515 6.579 4.208
14 |Sulphate mg/L 102.72 88.82 129.39 D537 109.78 105.95
15 {Phosphate mg/L 0.121 0.086 0.179 0.118 0.062 0.036
16 |BOD mg/L 4.5 3 4 6.5 6.5 6
17 |COD mg/L 112 72 46 76 106 91
18 |Total Alkanity mg/L 360 350 410 346 332 232
19 |Total Hardness mg/L 748 400 390 396 520 356
20 [Calcium Hardness mg/L 428 204 200 204 312 204
21 |Mangnecium Hardness |mg/L 320 196 190 192 208 152
22 [Na mg/L 132.05 113.25 127.53 124.3 114.05 107.7
23 |K mg/L 529 1.91 1.27 2.14 2.89 2.05

W At (catofer Ge)




\A.SSQA\N

Regional Lab, M.P. Pollution Control Board, Indore

m Indore Municipal Corporation, Sanwer Road I/A CETP, Sector "F'", Sanwer Road, Indore

et CETP In let
S.No. Parameters Apr-21 May-21 Jun-21 Jul-21 Aug-21 Sep-21 Oct-21 Nov-21 Dec-21 Jan-22 Feb-22 Mar-22

Date 06.04.21 31.05.21 30.06.21 12.07.21 03.08.21 08.09.21 12.10.21 Sample not Sample not 12.01.2022 23.02.2022 02.03.2022

1 |Appearance - Blackish Turbid|  Turbid Turbid Blackish Turbid Turbid BI. Turbid collected collected Blackish Turbid Turbid Turbid

2 |Odour - Unpleasant Unpleasant | Unpleasant Unplasant Unpleasant Unpleasant Unpleasant Unpleasant Unplasant Unplasant

3 |pH pH Unit 6.78 7.82 6.38 7.62 6.9 2.35 7.62 7.45 7.04 6.86

4 |Total Solids mg/L 3768 2766 4060 4670 3992 17873 5228 4259 6240 5328

5 |TDS mg/L 3628 2630 3858 4460 3782 17185 5084 4088 5640 4820

6 |Suspended Solids mg/L 140 136 202 210 210 688 144 171 600 508

7 [Chloride mg/L 1150 342.44 924.71 804 785 517.39 1231.8 665.32 1205.3 1074.66

§ |B.O.D. mg/L 70 104 360 290 280 40 70 116 64 60

9 |C.0.D. mg/L 326.04 4116 1840 1936 1411.2 691.6 392 793.76 384 360

10 |FDS mg/L - 1762 2546 2444 2200 11342 3502 2481 3180 31A/0
Unit CETP outlet

S.No. Parameters Apr-21 May-21 Jun-21 Jul-21 Ang-21 Sep-21 Oct-21 Nov-21 Dec-21 Jan-22 Feb-22 Mar-22

Date 06.04.21 31.05.21 30.06.21 12.07.21 03.08.21 08.09.21 12.10.21 08.11.21 01.12.2021 31.01.2022 23.02.2022 £2.03.2022

I |Appearance - SI. Turbid SI. Turbid | SI Turbid |S|. Yellowish| SL Turbid SL Turbid SL. Turbid Sk Turbid SL Turbid SI. Turbid SI. Turbid SL Yellowish

2 [Odour -- Odourless SI. Unpl. SI. Unpl. Odourless SI. Unpl Sl Unpleasant | SI. Unpleasant | SI. Unpleasant | SI. Unpleasant SL Unpleasant | Sl Unpleasant | SI. Unpleasant

3 |pH pH Unit 7.74 7.7 7.3 7.76 8.18 7.2 79 7.9 7.66 7.63 8.32 8.01

4 |Total Solids mg/L 2695 1980 2086 1958 1960 1714 1967 2081 1916 3348 3634 3541

5 |TDS mg/L 2685 1940 2044 1920 1928 1684 1940 2032 1882 3260 3560 3481

6 |Suspended Solids mg/L 10 40 42 38 32 30 27 49 34 88 74 60

7 |[Chloride mg/L 850 293.5 819.74 689.14 420 448 4 561.7 804 409.8 1149.64 901.56 799.75

§ |B.O.D. mg/L 18 28 25 23 24 18 4 28 24 38 28 20

9 |C.OD. mg/L 98.8 196 160 174.2 196 177.84 127.4 222.64 160 230.4 182.4 160

10 |FDS mg/L - 1298 1347 1250 1200 1122 1300 1340 NA - 2300 2292

11 |Bioassay Test mg/L - = = 2 2 40% :

Remark :- Tr

eated waste water from CETP finally discharged into sewe

r line of Municiple Corporation of Indore for further treatement in 245 MLD STP at Kabitkhedi. Indore




Annexure-4

Inspection Reports of Industries

11

S.No. Name of Industry Date of Inspection
1 CETP, IMC, Sector-F, Sanwer Road 23/05/2022
2 MP Dyechem Ltd. Sanwer Road, Indore, 59-63, Sec. 23/05/2022
A Sanwer road I/ A Indore

3 M.P. Beer Product Pvt. Ltd.(Beer Plant), P.No. 23/05/2022
60A,62A, Sector-A, 1 /A Sanwer road Indore

4 Sunita Chemical, Plot no. 24, Industrial Area, 23/05/2022
Sector A, Sanwer road, Indore

5 H.D. Wires Pvt. Ltd., Plot No. 17-20, Sec. E, 1/ A, 23/05/2022
Sanwer Road, Indore

6 Vishal Fab India Pvt. Ltd. (Unit-2), 13-14, Sector-E, 23/05/2022
I/ A Sanwer Road, Indore

7 Unidrug Innovative Pharma Technologies Ltd., Plot 23/05/2022
No. 84-A & 84-B, Sector -E, Industrial Area, Sanwer
Road,
Distt. Indore

8 Univive Health Care Pvt Ltd., Plot N 0.323-A, 24/05/2022
Sector-E, Sanwer Road, Distt. Indore

9 Panchsheel Organics Ltd. 24/05/2022
P. no B6, B7, Sector-C, 1 /A Sanwer Road, Indore

10 Krazy kids food pvt. Ltd., Plot No. 214 -B, Sector-F, 24/05/2022
Sanwer Road, Industrial arealndore

11 Metal profile Unit 1, 24/05/2022
45-B, 46-A, Sector-F, Sanwer road, Indore

12 Sevenstar Polytex Pvt. Ltd., 24/05/2022
208-209, sector-F, I /A, Sanwer Road, Indore

13 Prem Textile (International) Pvt. Ltd. (Samaria 24/05/2022
Processing Co.),
21-C, Sector-C, I/ A Sanwer Road, Indore

14 MCW Health Care Pvt. Ltd., 24/05/2022
Plot No. 286, Sec-E, Industrial Area, Sanwer Road,
Indore

15 Dhananjay Confectioneries Pvt. Ltd., 24/05/2022
42, -53 -112-A, Industrial Area, Sanwer Road,
Indore

16 Karma Enterprises, PLOT NO. D-1 /A, SECTOR-C, 24/05/2022

Sanwer Road, Indore




Inspection Report

12

S.No. | Name of Industry and Address

CETP(Sanwer road IA)- Nagar Nigam
Indore
Sector -F, A Sanver Road, Indore

1 Inspection Date

23/05/2022

Type of Industry

Treatment and disposal facilities

Product and Production
Capacity

Common Effluent Treatment Plant (CETP)
Capacity- 4.00 MLD

Representative Name

Mr. RS. Dewda

Status of Air and Water Consent

30/11/2022

Waste Water Treatment

Domestic Waste Water: - 3 MLD.
Industrial Waste Water: - 1 MLD.

ETP & Units

Bar Screen, Oil and grease removal tank,
equalization tank, flash mixture, primary
clarifier,
Clarifier,
Anaerobic digester for Sludge treatment,
Centrifuges.

Aeration  tank, Secondary
Chlorination and another

Consent compliance comments i

3,
4.

CSETP  has

conditions.

This is Common Sewage and Effluent
Treatment plant of IMC Indore to
facilate industries in industrial area
sanwer and treatment of domestic
waste water.

The treated water is being sent to
Kabitkhedi STP for further treatment.
CSETP found working properly at the
time of inspection.

The management has installed PTZ
Camera and CWQMS
complied

the consent

Inspection Photograph

%24
M
Naresh Ku. Jatav,
Scientist-B, CGWA, Bhopal

\AFC
R.S.Déwara,
Assit.Engineer,IMC,Indore

1
Y4
42’6\/”
S.N.DiWedi

Regional
Officer, MPPCB, Indore

Sa nj(amg,

Tehsildar,Indore




13

Inspection Report
S.No. | Name of Industry and MP Dyechem Ltd. Sanwer Road, Indore, 59-63,
Address Sec. A Sanwer road I/ A Indore
n Inspection Date 23/05/2022
2 Tove of Industty 5 niheic v
Product and Production 1. Candesaran Cilexetil-1.200 MT/Year
Capacity Dehydrated Castor Oil-700.000
Refined Veg. Oil Like Linseed, Soyabeen,
Rapeseed, cotton seed, coconut, musture-600(
MT/Year
5. Synthetic Resins 18000 MT/ Year
6. Veg. Oil Fatty Acid 2000 MT/ Year
Industry Representative Mr. Raju
el
5 Status of Air and Water |31/ 08/2022
Consent
I
Consumption and Waste | Wagte Water Generation :- 40 KLD
Water Generation
7 ETP & Units Clarifier,Collection Cum Equalization, Floculator,
Holding Tank, pri Settling Tank, Aeration Tank,
Sec Clarifier, Sludge Drying Beds, Sand Filter,
Treated Water Collection Tank
8 Consent compliance L. Industry has installed ETP for treatment of
comments Wwaste water. The ETP found running properly.
installed by Nagar Nigam Indore at Sanwer
Road I/ A, for final disposal.
3. PP has installed STP has been installed for
~ treatment of domestic waste water. The treated
water is used for plantation etc.
4. The logbooks related to chemical consumption,
electricity consumption etc are maintained.
bag filter, One TFH (15 Lac Kilo Calories, stand
by) with bag filter & one new TFH of 30 Lac
Kilo Calories has been installed with bag filter
as APC.
6. During inspection the air/ water pollution
found under control and no discharge
observed out of premise.
registered recycler or TSDF.
8. Industry shall start the production of API only
after completion of RO, MEE & dryer so as to
maintain ZLD,
9. Industry shall install online CSMS with the
chimney.
10. PP will install PTZ camera (360 deg. moveable

5 Losartan Pottasium- 1.200 MT/Year
ndustrial Waste Water Industrial Water Consumption :- 160 KL.D
2. The treated wastewater is sent to CETP
5. Industry has one Boiler of 5 T capacity with
7. Hazradous waste shall be disposed through
and night vision facility).




9 Inspection Photograph LW

v @& oA
Naresh Jatav anmdn

Scientist-B, CGWA, Bhopal Regional
Ofﬁcer,MPPCB,lndore

Sanjay Garg,
Tehsildar,Indore




15

Inspection Report

Name of Industry and
Address

1 Inspection Date

2 Type of Industry

3 Product and Production
Capacity

4 Industry Representative
Name

5 Status of Air and Water
Consent

6 Industrial Waste Water

Consumption and Waste
Water Generation

7 ETP & Units

8 Consent compliance
comments

M.P. Beer Product Pvt. Ltd.(Beer Plant), P.No.
60A,62A, Sector-A, I/ A Sanwer road Indore

23/05/2022
Beer Plant
Beer-2.25 Crore Jiters per year

Mr. B.V.K. Rohinj Babu

30/06/2023

Industrial Water Consumption :- 389 KLD
Waste Water Generation :- 215 KLD

Collection tank, aeration tank, clarifier, treated
water tank, MGF, ACF and sludge drying beds,

L. Industry has installed ETP for treatment of
effluent.

2. Industry has made arrangement to reuse the

treated waste water for horticulture and also

the remaining treated waste water is sent to

CETP located at Sanwer Road I/ A, Sec-F, to

observe zero discharge.

Separate electric meter has been installed.

4. PP has installed 01 boiler -6 T/hr found
operational with bag filter as APCE.

5. No waste water discharged found outside the
premises,

Industry has complied the consent conditions.

o

9 Inspection Photograph

L

7
ol @; gl |-
R.S.Defara Naresh*Ku. Jathy) S.N.Diwedi Sanjay Garg,
eer,IMC,Indore

Assit.Engi Scientist-B, CGWA, Bhopal Regional Tehsildar, Indore

Officer, MPPCB,Indore



16
Inspection Report

Sunita Chemical, Plot no, 24, Industrial Area,
Address Sector A, Sanwer road, Indore
e ey
2 [ Type ofindusty
Capaci
-

Name
Status of Air and Water
Bl s il
Industrial Waste Water
Consumption and Waste

Water Generation
ETP & Units

Industrial Water Consumption :- 57 KL.D
Waste Water Generation :- 20 KLD

P-Chemical Dousing  Tank,P-Collection Cum

Equalization,P—Equalizaﬁon Tank,P-Flash

Mixer,P-Floculator,PHolding Tank,P-Oil-Grease

Trap,P-Pri Settling Tank,Pre- Plain Settling

Tank,S-Aeration Tank,S-Sludge Drying

Beds, TCarbon Filter, T-Sand Filter, Single Pan

Evaporator-02 Nos. & RO,

1. This is bulk drug manufacturing unit.

2. Industry has installed ETP for the treatment of
waste water. Also single pan evaporator RO-
2KL/h has been installed to observe ZL.D.

3. Industry has provided bag dust collector in
boiler for control of Air pollution, which was
found working properly.

4. Treated water is reused in
washing/ gardening/ cooling towers etc. and
Zero liquid discharge condition maintained.

5. PP has installed Boiler 2 nos coal fired with
bag filter & one no furnace oil based.

6. PP has installed online monitoring system in
stack, PTZ camera & Flow meter in ETP, which
are connected with MPPCB & CPCB server.

Industry has complied the consent conditions.

Consent compliance
comments

oteiieg

9 Inspection Photograph

v
R.S,Déwaca Naresh Xu. JatQ) 5"N.Diwe Sanjay Garg,
Assit.Epgineer,IMC,Indore Scientist-B, CGWA, Bhopal Regional Tehsildar,Indore

Officer, MPPCB. Indore



17

Inspection Report
Name of Industry and H.D. Wires pyt Ltd., ! ;
Address Sanwer Road, Indore
n Inspection Date
n Type of Industry Galvanizing

Product and Production
Capacity

Industry Representative

Name

Status of Air and Water
| |ees——

Industrial Waste Water Industrial Water Consumption :- 25 KLD
Consumption and Waste Waste Water Generation :- 17 K1.p
Water Generation

7 ETP & Units i
. . s . . o . ing
A 1 g
i ; udge Holding Tank, T-Carbon
Filter, T-Sand Filter, Treated Water Collection Tank

Consent compliance - This is Wire galvanized black, Saw wire copper
coated efc. Manufacturing unit.

2. PP has installed ETP for treatment of waste water
generated in process and scrubbing water.

3. ETP found running properly.,

4. The treated water is sent to CETP through
pipline, digital water meter has been installed.

5. ETP sludge is disposed of through Pithampur
Industrial Waste Management Company.

6. PP has installed fume extraction system with
scrubber to control air pollution.

7. Display Board of Hazardous waste has been,